




HENAN TIANFU CHEMICAL CO., LTD

Floor 15th/A, Shenglong Building, Science Avenue, High-tech Park, Zhengzhou, 450000, China

Tel: 86-371-55170693 FAX: 86-371-55170690

CERTIFICATE OF ANALYSIS

Product Name	Palladium(10%)on Carbon		
CAS NO.	7440-05-3		
Batch No.	20220811	Quantity	800G
Testing Date	2022.08.11	Date for Report	2022.08.11
Testing Result			
Item	Standard	Result	
Appearance	Black powder	Conforms	
Assay/Pd	9.70%-10.30%	10.00%	
The content of impurity element	Fe \leq 0.05%	Conforms	
	Pb \leq 0.05%	Conforms	
	Cu \leq 0.05%	Conforms	
Specific surface area	800-2000m ² /g	Conforms	
Water content	55.67%	55.67%	
Pd -C type (MPa/0.1gPd•1.5 hours)	\geq 0.06	0.07	
Testing Conclusion			
Remark			

Test by: 刘涛

Date: 2022.08.11

Approved by: 马秀云

Date: 2022.08.11